
 

 

 

 
 

 

Aqualyng Holding AS 
Cangzhou SWRO Desalination Plant 

Environmental and Social Impact Assessment  
 

July 2013 





 

GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317 | i 

Table of contents 
Acronyms ............................................................................................................................................ 3 

Executive Summary ............................................................................................................................ 4 

1. Introduction ............................................................................................................................... 6 

1.1 Aqualyng in China ........................................................................................................... 6 
[...]
Project Site The Project will cover a site area of approximately 45,000 m2, 

including approximately 1,000 of landscaped green areas. The Site is 
located at 38º19 19.44 N and 117º48 41.34 E.  

Building foot print In the order of 13,221 m2 including main plant building, office building 
and auxiliary facilities  

Seawater intake The seawater intake will be developed by the Hebei Provincial 
Government and will draw water from the industrial port at a rate of 
137,540 m3/d. As the intake is not part of the Project, it is considered 
in this ESIA as an associated facility.  

Discharge 50,000 m3/d product water 

In the order of 19,640 m3/d discharged directly from the floatation 
process, untrafiltration process and system cleaning wash to 
Cangzhou industrial waste water treatment plant.  

In the order of 67,900 m3/d brine concentrate piped to existing salt 
works for evaporative salt recovery.  

Desalination process Pre-treatment coagulation, dissolved air floatation (DAF), 
utltrafiltration (UF), two pass reverse osmosis (RO) 

Power demand 66 GWh/yr provided by the State Grid network. Aquayng’s proprietary 
energy recovery technology included.  

Construction workforce In the order of 200 contractors at peak activity 



 

16 | GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317  

Operational workforce 40 Staff 

Resettlement None 

The following section provides a summary description of the Project, including details of the 
desalination process, the technology applied, seawater intake and power requirements, 
discharges and emissions, and a description of associated facilities.  

2.1.1 Alignment with PRC National Plan and Strategy 

In 2006, the National Development and Reform Commission (NDRC) compiled the Beijing – 
Tianjin – Hebei Regional Planning Report – Planning on Energy Resources. In order to 
accelerate the economic development of cities in the Beijing – Tianjin – Hebei region the NDRC 
has strategically analysed the constraint factors. This analysis included local coal source 
depletion, lack of water resources and scarce land resources. Aqualyng’s high technology RO 
energy efficient desalination plant addresses one of the constraint factors. According to the 
Industrial Restructuring Directory (Revision 2011), the Project falls into the category of projects 
for encouragement, due to its nature of environmental protection, energy conservation and 
comprehensive utilisation, and conforms with national industrial policies. 

Since 2011, development of the Bohai Bay coastal area including Cangzhou and the Project 
area has become a national priority. Known as the Bohai Economic Rim, it provides a third 
economic centre on the east coast of PRC along with the Yangtze River Triangle and Pearl 
River Economic Zone.  

The Hebei Provincial Government (HPG) lists the BNAIZ as one of the Provinces three priority 
economic development areas in the Hebei 12th Five-Year-Plan (FYP), along with Caofeidian and 
Beidaihe. The Hebei 12th Five-Year-Plan proposes to develop the BNAIZ into a modern coastal 
urban and industrial hub, with a focus on logistics, petrochemical processing, steel processing, 
manufacturing and power generation. The HPG will develop supporting infrastructure industrial 
development including roads, water supply, power supply, power transition, education and 
information services.  

The Hebei 12th FYP promotes sustainable use of water including the use of seawater for 
industrial processes where suitable, such as encouraging the use of seawater for industrial 
cooling water and desulfurization. The Hebei 12th FYP encourages the utilisation of seawater 
desalination technologies to meet industrial and urban water demands, including bother RO and 
thermal desalination technologies. The FYP links the proposed development of desalination 
projects with the expansion of industrial salt production industry within the BNAIZ, supporting a 
circular economic model of direct re-use of waste streams. Aqualyng’s proposed Project is 
directly aligned with the Hebei 12th FYP development objectives.  

2.2 Project Location 

The Project is located within Cangzhou Municipality in the south eastern coastal region of Hebei 
Province, PRC (Figure 1), approximately 250 km south east of Beijing.  



 

GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317 | 17 

 

Figure 1 Project Location within Cangzhou Municipality (highlighted), 
within Hebei Province, PRC 

The Project site covers a total area of approximately 45,000 m2 (here in ‘the Site’) in the eastern 
part of the BNAIZ (38º19 19.44 N and 117º48 41.34 E), about 3.0 km northwest of the office 
building of Huanghua Port, 4.3km southeast of Fengjiabao Village, 1km and 2km north of 
Shuohuang railway and the Port city area. The project geographic coordinate is approximately 
east longitude: 117048’41’’; North Latitude: 38019’19’. Refer to Site Locality Plan Figure 2 and 
Figure 3. The site is located on reclaimed land. The site is in a clear level state and is 
accessible by road. 

 

Figure 2 Approximate Project Site boundary (‘the Site’) located within 
the BNAIZ 



 

18 | GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317  

 

Figure3: Site area on reclaimed greenfield land (photo taken April, 2013)  

2.3 Project Building Structures 

The Project is a greenfield development and will largely involve above ground structures. The 
seawater intake is an Associated Facility which will be developed by the HPG. The plant will 
connect to government owned pipe utilities at the Site boundary (Battery Limit), including pipe 
utilities for seawater intake, product water delivery, brine discharge to salt works, wastewater, 
town drinking water (for office administration building), storm water, and steam for heating. 
Additional above ground connection at the Project Site boundary include power supply.  

Above ground buildings are detailed in Table 3 with a total foot print of 3,454 m2. The remaining 
area of the Site will be partially asphalted for vehicle access and parking and partially 
landscaped with plants species common to the region. The site will be secured with a 2 m high 
fence and a manned access gate. All buildings will be centrally heated during the winter months, 
with heating supplied by the BNAIZ Heating Supply Company, a subsidiary of Cangzhou 
Heating Power Group. 

Table 3 Project above-ground structures 

Description  Building 
foot print 

(m2) 

Primary construction 
materials  

Main plant building, including all processing 
infrastructure, the main workshop, control 
room, chemical dosing room, pump room and 
general store room.  

 
12,000 

Steel frame, corrugated iron, 
concrete, brick 

Administration building 324 Brick, concrete 
Utilities workshop  400 Brick, concrete 
Auxiliary clarification workshop 234 Brick, concrete 
Seeled area (exterior to buildings), including 
vehicle access and parking 

234 Asphalt 

Landscaped area (improved site amenity) 1,000 Plant species common to the 
region 

Perimeter fencing - Concrete and steel 



 

GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317 | 19 

Figure 4 Proposed Site Layout 

 



 

20 | GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317  

 

 

 

 

Figure 5 Example of Project Site layout, photo of Caofiedian 
desalination facility building structures with a similar layout to the proposed 
Project 

2.1 Desalination Process 

The proposed RO plant will use seawater from Bohai Bay as the raw water source. The 
treatment process will include pre-treatment involving Dissolved Air Flotation (DAF), followed by 
a membrane based ultrafiltration (UF) system. Following the pre-treatment step, the feed water 
will be collected in a filtrate tank, from which it will be pumped through cartridge filters and to a 
set of parallel RO lines. 

2.1.1 Pre-treatment 

Primary pretreatment will remove suspended matter, colloid, particle, bacteria and alga. The first 
step involves addition of sodium hypochlorite to seawater to kill the bacteria and alga. Following 
sterilization, DAF will be used to remove suspended solids. The DAF system uses injected air 
bubbles combined with PAC (flocculant) and PAM (coagulant aid) removed suspended solids 
from the seawater. The suspended solids, flocculant and coagulant are collected from the DAF 
process and discharged as a liquid to off-site wastewater treatment.  

To further reduce turbidity and improve water quality prior to RO, influent water will be passed 
through a UF system. UF is the membrane separation technology that involves differential 
pressure as impetus. UF requires backwashing and a chemical wash as part of regular 
maintenance, as described below: 

 Ultrafiltration backwashing (chemical enhanced backwashing): Solid particles 
deposited on membrane are removed by periodical backwashing. Particles absorbed 
onto membrane that cannot be removed by backwashing are removed by chemical 
enhanced backwashing. In chemical enhanced backwashing, particles are removed 
with addition of chemical cleaners including NaClO, HCl, NaOH by means of soaking 
and rinsing. Backwashing and chemical enhanced backwashing is designed to 
effectively maintain the water quality from UF and prolong service life of the UF 
membrane. 

 Ultrafiltration chemical wash: After longer-term service of UF, the surface of the UF 
membrane can become blocked so that differential pressure between UF inlet and 
outlet rises and water output lowers. To maintain long-term stable running of UF, a 



 

GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317 | 21 

chemical washing system will be established and specific cleaning fluid will be used to 
remove pollutants on and recover performance of ultrafiltration membrane. 

 Residual chlorine removal: To remove residual chlorine from the pretreatment 
process, stopping chlorine from entering the RO process which would result in damage, 
NaHSO3 is added at the conclusion of the pretreatment.  

 Scale inhibitor dosing: Scale inhibitor is introduced prior to the RO process. 

2.1.2 Reverse Osmosis 

The proposed RO system consists of cartridge filters, high-pressure pumps, RO membranes 
and energy recovery devices. 

Water will be pumped through the cartridge filters to the RO system. Part of the RO feed water 
will be pumped to the high pressure pumps, while the remaining part shall be pumped to the 
energy recovery system, for pressure exchange. From the high pressure pumps and energy 
recovery system, the feed flow will be mixed before entering the RO system. Each RO line will 
have its own dedicated energy recovery system. The RO is expected to be a two pass system 
to provide the high quality permeate required under the contract.  

Concentrate from the RO membranes will be directed to the energy recovery device for 
pressure exchange with part of the incoming feed water. RO concentrate will be discharged to a 
brine disposal point just outside the site boundary after the energy recovery step, following 
which the brine will be piped to the salt production facility.  

The RO system will require periodic cleaning (which could be in the order of every 6 to 12 
months). Cleaning agents will be prepared with RO effluent (freshwater). By function, the 
cleaners are divided into 0.2% HCl (for removing scale of CaCO3 and inorganic colloid) and 
0.1% NaOH (for removing scales of BaSO4, CaSO4 and SrSO4 and organic colloid). After 
cleaning, effluent (freshwater) from RO is used to wash out residual cleaner. 

The process is designed to produce water quality in accordance with key parameters: pH 6.5~ 
8.5, Turbidity 0.1 NTU, TDS 1000 mg/l, Fe 0.3 mg/l, Sulphate (SO4) 250 mg/l, and 
Chloride 250 mg/l. 

2.2 Intake and discharge volumes 

The process will draw in the order of 137,540 m3/d of seawater and result in the discharge of the 
following volumes of product water, brine and wastewater (Table 4).  

Table 4  Intake and discharge volumes 

Parameter  Volume 
(m3/d) 

% 
Balance 

Discharged to 

Seawater Intake 137,540 100% - 
DAF, UF process and system 
cleaning wash 

19,640 14% Wastewater treatment facility 

Brine 67,900 49% Direct re-use at salt works 
Product water 50,000 37% Industrial uses 

2.3 Energy Recovery 

The RO process will include Aqualyng’s energy recovery system, and/or equivalent Energy 
Recovery Device, a work exchanger that fits into the classification of Isobaric Energy Recovery 
Devices, more specifically in the ‘piston-type’ work exchangers, known as the Recuperator. Use 
of the Recuperator is expected to provide up to 98.5% energy recovery from the RO process to 
be directly reused in the system. The total energy requirements of the Project, including the 



 

22 | GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317  

energy recovery technology, will be in the order of 66GWh/yr supplied by the State Grid (as 
discussed further in Section 4.2.1) 

A schematic drawing of the Recuperator sequences is shown in Figure 6 and further details of 
the energy recovery process provided below. 

 

Figure 6 Schematic diagram of Aqualyng’s energy recovery device 

The system uses the saline-reject (brine) from the membranes to pressurize pre-treated 
seawater in a sequential process regulated by the brine flow from the RO membranes. The 
device consists of vertically standing pairs of duplex stainless steel chambers that work 
alternatively in a compression-transfer and decompression-discharge sequence. 

Pre-treated seawater will come from a pressurized feeding tank at a constant flow and pressure 
into the system. One of the chambers will be under high-pressure by the brine and displacing 
seawater into the RO system, while the other will be filling up with low-pressure pre-treated 
seawater from the top and discharging the brine (that has exchanged its energy to pre-treated 
seawater in the previous cycle) at the bottom. The pressurized seawater goes into the 
membrane train via a booster pump. This pump compensates the head losses across the 
membrane elements and the piping system, which are normally around 1.5 – 2.5 bar. The whole 
sequence is accomplished by the operation of a set of several piston duplex stainless steel 
valves, some of them actuated by differential pressure and others by a hydraulic system, and 
automatically controlled by a PLC platform. This valve configuration assures a continuous flow 
of high pressure seawater into the membranes. 

Aqualyng’s Recuperator allows the pressurized brine to ‘recycle’ back to the membranes 
through the booster pump – only that the brine is replaced with pre-treated seawater at an 
identical flow.  

2.4 Chemicals Use and Storage 

Chemicals required for the desalination process will be stored on site in three areas: (i) 
coagulant area for storage of liquid bulk ferric and PAM, (ii) dry chemical store are including 
sodium metabisulphite, and (iii) other liquid chemical storage area for NaOH, HCl, anti-scalant, 
NaOCl, sodium metabisulphite solution. All chemicals will be stored in segregated separate 



 

GHD | Report for Aqualyng Holding AS - Cangzhou SWRO Desalination Plant, 61/29317 | 23 

bunds in accordance with PRC regulations. Reactive chemicals will not be located adjacent to 
each other. Bund walls shall not exceed 1 m and will be located to provide a 2 to 1 angle from 
top of the wall to top of the storage. The bund volumes have been designed to be greater than 
11% volume of the largest tank, after excluding the volume occupied by the tanks. The bunds 
will be of suitable structural material for leak containment, with coatings where necessary to 
meet asset life. Stairs will be provided in order to access each bund (stairs materials shall be 
corrosion resistant) and access platforms will be provided to reach the top of each tank. 